O NOBLES

SpeedGleam ¢/Plus

36 Volt Dust Control Burnisher

Model No.: Operator and Parts Manual

608525 — SpeedGleam

609251 — SpeedGleam Can. Pac
608344 — SpeedGleam Plus

609252 — SpeedGleam Plus Can. Pac

NOBLES
12875 RANSOM STREET
HOLLAND MI 49424 U.S.A.

CUSTOMER SERVICE: 1-800-365-6625 608382
FAX: 1-800-678-4240 Rev. 00 (09_99)

[ e (5] 3]




ELECTRICAL DIAGRAMS

SpeedGleam ® Wiring

BATTERY AMMETER
——__ 0
in o |
:
32 Lz Leo—
GRN————————P—— GRN—————32
OPTIONAL —— B .
EMERGENCYSTOP r e T ]
F——————x 1 1 ORG 1
] H i i | T4
| e Laeoely I o} ]
5
|.;L______ 2 | | !
I - el 8
——)—— V26— arn—r N BLU  BRN
r . HE I . : GRN GRN— 76 ! DOWN I ix
| I A A SCTUATOR ||
1 | | ReD ORG BLK
Lee——d 26 — 78 WHT
OPTIONAL GRN L—Blk—17 80— -
KEY SWITCH BL
14 GRN———26 33 BLU
I - RED——50 BRN
RE
HARNESS
CONNECTOR
RED——50 56 —— BRN
GRN % 33 ——BLU
OPTIONAL w0 WHT
“T™ 1 BLK—— 9 ORI
| BLK e en— 2 | N BLU BRN
BLK GFN \ X BLK BLK ACTUATOR
HOUR METER Lt—+ ] 33 MOTOR 58
(OPTIONAL) | 2% I SR FLASHER| | 40
| g |
GRN - GRN
i . - -
| - | BLK
| |
|___HED____! | | L J NS
| | |
% ! ! |
BILU : : Iy I
I I — R :
o I | |
| | | |
| | MAIN | -
| | CRCUT | BLKT)
| | BREAKER o~ 4 ——— REDq +—BL
| | | -+
I I | .
| | 1‘0 |
| | RE |
| | I |
: I._I'\____J'\_ _________ UV, WA S — GRN———-’:\-——_ p—
! T L
| | ———
| HED| BLK
| OPTIONAL |
b CHARGER
: CUTOFF OPTIONAL RELAY
| | SWITCH LOW VOLTAGE
| ” CUT-OFF — NEGATIVE
| ‘ L—J org | YEL STANDOFF
| BLK | GRN|
———
! 3 +—+
—_——  f] —_—_———ef e [ 4 | S A S S S S S S S — YEL — _fr\_
RED !
PAD
N AN 7 ORG — —
a ORG— Wt MOTOR
PAD MOTOR
BLU CONTACTOR
I—ss—o<p—f N—BLU — 46 —o L B
PAD MOTOR
SAFETY SWITCH 52 —BL 54 —BU
~ o AMMETER 80 AMP
SHUNT PAD MOTOR
RED | CIRCUIT BREAKER
a
L—pu
BLK
RED BUI
23—0000 40— GRN
WARNING i
LIGHTS
(OPTIONAL) RED
RED CHARGER
| PLUG
+ &
(3) 12 VOLT B
BATTERIES - 04— BLk
36VDC
hd o
|—31 —BLK

14 | SpeedGleam®/Plus (03-98)
Home So To..



ELECTRICAL DIAGRAMS

SpeedGleam ® Ladder

(3)12 VOLTVBATI'ERIES

SpeedGleam®/Plus (03-98) |
Home So To..

36 VDC
RED M| | | 1 - BLK
I ]
MASTER r— YRR -31- -BLK- L
CIRCU'BREAKER | | ~_/ 5 Bl
-34- L 0 4 -50- -15- -BLK-
¥ReD] < [Red °,., T ReD il:" ey RED o—o—3—©)
15A EMERGENCY MAIN /7 \ /\
| TOP WITCI SWITCH -32- -GRN- / -13- -BLK-
CHARGER L, OPTIONAL OFTIONAL L7 \L_/ sarTeRY
CUT-OFF | METER
SWITCH
OPTIONAL : -9- -BLK-
: r"__ - T 'I
| | H | OPTIONAL
| | FLASHER 0000 | WARNING
| I i | LGHTS
| | -22- -GRN- |
| | -40- -GRN- |
| Ly 4
|
|
|
UP
| —° -58- -BRN-
| —I—O— 7
|
| : ACTUATOR
| i MOTOR
: bl -33- -BLU-
: " bown
| ACTUATOR
|
| -31- -BlK- L
|
|
|
|
| -41- -BlK-
' PAD MOTOR PAD MOTOR AMMETER
| ROLL SWITCH SCVTTECT: CONTACTOR 7 &
| T GRW- ? BLU- | BRUSH | -ORG ~WHT-
A -RED- A L o | o -BLK- = -BLK- -BLK- |
I I AMMETER S0
| | SHUNT QIR PAD '
| | BREAKER oD :
____________ L e
:' [ [ M
| | Y NI - Vo __ Bk __ L1
| t I
| : : 36- -BLU METER Il
: ' | -36- -BLU- : :
| I ! Il
i | S B
| | I r 1 |
i L J:\__;RLD;_:_E Y NP T S S
! | | e : !
1
I | : . -BLK- S]_-GRN-  noT : I
| | | N -WHT- “\o. oG USED | i
I L__env-_ 4 -RED- e ————— I I
: OPTIONAL | LOW VOLTAGE PAD INTERRUPT | :
| FUNTIONS b - |
| |
L e e _I
15




ELECTRICAL DIAGRAMS

SpeedGleam ® Plus Wiring

BATTERY AMMETER
e oy
) L
3|2_ 784 80—
GRN————P——GRN
WHT OPTIONAL BLK—15————
52 |_ WHT— EMERGENCY STOP I ore .
5 RED
o r £ il I G P -
L X 33 8
ADJUSTABL RED7 44 ] _ L I j
FORWARD - 7 1 BLU BRN
FT\_ 6 |S%LU |le | DOWN |
| S—— | S
DIRECTION OR
0 TSwiTcH el W ACTUATOR
e RAUTN o L o L
4 L GAN—2 33 BLU
},1_ BLU | RED——5! 56—— BRN
I 72/ A—74 RED
62 50K HARNESS
| LOCKABLE CONNECTOR
ok REVERSE
BAN
F———— e N 33 il BLU |
|
! - 8 WHF—————— BLU BRN
i L7 ORG————
9—BLK " 17 iy | ACTUATOR |
HOUR METE s G i BLK 3 MOTOR o
(OPTIONAL) | 1 12- —MT—T—723 GRN A
60 BLK 22—|2| 17—BLK
RED FLASHER 3—BLK
-3 o WHT h
I . SWITCHES RED—— 6] \:_‘2_ ORG——
L ——Rep——- 56~ WHF] 7 S L
36 | BLK
o P ( MAIN I
Bl RED—  GAN | P
| | GFIKN BLIE/L—
| g6
: | | aAN B BLK
| BREAKER L — - — P o — e e e e e ¢———REDq #—BL
| L - +
! |
| DRIVE ,—O T 2
ﬁz | MOTOR BL RFD ORG
| 21 | Rl
ORG : — RN WhiT BLK
b= | — |
| 1 WHT 1
RED
: | 0 ]| B BLK—
hh BLU E\_ RELAY 41-BLKy
! (d—— BL
RG— 62 —_— NEGATIVE
' 0 7 Saneen e OPTIONAL| ORG | YEL STANDOFF
| — LOW VOLTAGE IGRN
| BLK SWITCH GRN—66 SOLTAGEL _ 1aRN
| 34 e
L __________ [y NSRS | VN S —— P e ——— YEL_ J:'\_ _!
RED :
_____ e P e e P ————— e — ORG PR ORG
W PAD MQTOR
CONTACTOR 5 WHT—
36—0o— BLU—46——F—0 &0 BLK
AR ReD—3——O Of-5— Bk —@—54—&}(
o AMMETER 80 AMP
| SHUNT PAD MOTOR
RED ‘\1_ CIRCUIT BREAKER
GRN BLK
BLK RED BLK
76568} — 10— [
WARNING —=
LIGHTS
(OPTIONAL) o RED -
CHARGER
| PLUG
" &—,
@12voLT | + — BLK
BATTERIES T of— BLK
36 VDC .
- e o+
31— BLK

16 | SpeedGleam®/Plus (03-98)
Home So To..



ELECTRICAL DIAGRAMS

SpeedGleam ® Plus Ladder

(3) 12 VOLT BATTERIES

36 VDC
S I —
MASTER _Z44--RED- _31- _BLK-
CIRCUIBREAKER | | <~ 31--BLK M
-34- 10- o~ -14- _50- -15- -BLK-
—— Oo<p————0O
_RED- RED 15A RED ﬁﬁ—’_/@\
SWITCH _32- -GRN- f/,\ -13- -BLK-
\{_/ Bartery
4 = METER -7- -BLK-
-GRN-T MAIN
+ ° | o} -ORG- 12
| -20- -RED-
I -60- -WHT- + - -21--BlK-
| | T H
| 50K DRIVE M2 M1
: _50- -54 WHT- MOTOR 2} BiK
| ] Wt Rl WA Cowanp [tope]
SWITCH T
I 47K POT ¢
| -64- -BLU-
I REVERSE 2K R
: -72- POT -74- T
“ORG- “ORG-
! -62- -ORG-
: -66- -GRN-
-9- -BLK-
I —_———f— —————
I r 03 -BLK- 'I
| | H | OPTIONAL
| | | FLASHER 0000 | WARNING
| | | LIGHTS
| | -22- -GRN- |
| | -40- -GRN- |
| vy e 4
: ACTUATOR
| ” MOTOR
-82- UP
| -GRN- s -58- -BRN- m
| T
| -35- | U
| -BLU- |
| -76- |
: -GRN ° -33- -BLU-
I — —0
| DOWN
: ACTUATOR
| -31- -BlK- L
|
| BRUSH/SOLUTION
' -30- ‘._/.,_\@/ swir -17- -BLK-
: | -AN- PN ~#1- -BLK-
| | PAD MOTOR
| | ROLLSATTCH SEy  cowmicron | (A )RR
| | -26- “6-f~~~A G oo
| | Bw-7 ¢ %] srysH -ORG -WHT-
A -RED- A L o | o -BLK-==> -BLK- -BLK- |
| I AMMETER 80A
| | SHUNT CIRCUIT 5RO |
| | BREAKER  MOTOR :
____________ e e
] | | i
| | [ N -RED- -BLK-
| | | i e Y /77 Bl
HOUR
: | | -36- -BLU- METER [
I | | -36- -BLU- Il
| | | [
| | | (]
| | | === ————————————————————————— q | :
| L _zllx__;HED-__:_ N g BLK- _I______n |
: | I NEL o ——— t !
| | R i
TWHT-
: | _ _-GRN- _: -RED- ‘\&. _____ : :
I g
1 OPTIONAL | LOW VOLTAGE PAD INTERRUPT | I
| FUNTIONS L 4 |
| |
L e |
17

SpeedGleam®/Plus (03-98)
Home So To.,



PARTS LIST

MAIN HOUSING GROUP

SpeedGleam®/Plus (03-98)
Home So To.,




PARTS LIST

MAIN HOUSING GROUP

REF| PART# | DESCRIPTION QTY. REF| PART# | DESCRIPTION QTY.
1 608381 COVER, BATTERY COMPART, GREEN 1 27 140706 RIVET, POP 1/8 2
2 608184 DECAL, NOBLES LOGO 1 28 140962 LATCH, SPRING KNURLED 1
3 604297 DECAL, RECESS BLACK 1 29 603269 HINGE, DUST COVER 1
4 600385 SCREW, M6X1.0X20 4 30| 578187000 | SCREW, M6X1.0X12 7
5 140016 | WASHER, 1/4 LOCK 8 31 140000 | WASHER, 1/4 FLAT 7
6 140000 | WASHER, 1/4 FLAT 8 32 140284 NUT, M6X1.0 NYLOCK 3
7 603268 HINGE, HOOD 1 33 140016 | WASHER, 1/4 LOCK 4
8 604296 SPACER, 1X16X1/4 1 34| 900210 ®BAG, CLOTH (OPTION) 1
9| 578187000 | SCREW, M6X1.0X12 6 604237 ®BAG, PAPER FILTER PK=10 1

10 606684 STOP, MOTOR 1 35 608383 DECAL, SPEEDGLEAM PLUS 2
11| 604276 | BRACKET, MOTOR STOP 1 608523 | DECAL, SPEEDGLEAM 2
12| 630450 | WHEEL RUBBER DIA 76 X 23 WD 4 3 | 608379 | CHASSIS, GREEN 1
13 603154 SCREW, M8X1.25X40 4 37 140932 LATCH, HOOD RUBBER 2
14 602721 ELBOW, DEFLECTOR RM-NAT 1 38| 200070340 | SCREW, M4X.7X8 PANPHL 8
15 100121 GASKET, ELBOW 1/4” 1 39 140023 WASHER, #8 INT 8
16| 578186000 | WASHER, FLAT 4.3X12X1.0” 4 40 140275 SCREW, M8X1.25X16 HXHDCP 1
17| 069760103 | SCREW, RNDPHL #10, 1.0 4 41 140015 WASHER, 5/16 SPLITLOCK 5
18 604295 PLATE, LATCH 1 42 140027 WASHER, 5/16 FLAT 5
19| 578187000 | SCREW, M6X1.0X12 PANPHL 2 43 140116 BUSHING, 5/161D X 7/160D 1
20 140016 | WASHER, 1/4 LOCK 2 44| 604637 SUPPORT 1
29 140000 WASHER, 1/4 FLAT 2 45 230661 PLATE, LOCK CONTROL HOUSING 2
29 140015 WASHER, 5/16 SPLITLOCK 4 46 140275 SCREW, M8X1.25X16 HXHDCP 4
23 140027 WASHER, 5/16 FLAT 4 47 604304 DECAL, BATT HOOK-UP & CAUTIONS 1
24 140275 SCREW, M8X1.25X16 HXHDCP 4 48 140524 NUT, 1/4 X 20 KEP 1
25 103001 CASTER, SWIVEL 3’ 1 49 578769 DECAL, MOVING PARTS 2
2| 608512 COVER, DUST BAG, BLACK 1 e Recommended Stock Item
SpeedGleam®/Plus (06-99) 19




PARTS LIST

PAD DRIVER GROUP

| SpeedGleam®/Plus (03-98)
Home So To..




PARTS LIST

PAD DRIVER GROUP

REF PART # DESCRIPTION QTy. REF PART # DESCRIPTION QTy.

1 604278 BRACKET, MOTOR 1 21 140201 SCREW, 3/8-16X3/4 HXHDCP 4
2 604333 SPRING, EXT 1X.095X5 1 22 | 069760023 | WASHER, FLAT .77X1.26X.03 1
3 140284 NUT, M6X1.0 NYLOCK 1 023 27073 ASM., DRIVER PAD 1
4 630431 SCREW, M6X1.0X40 HXHDCP 1 A24 27900 HUB, PAD DRIVER 1
5 140890 SCREW, 10-24X1/2 TRSPHL 1 A25 190177 SCREW & CAPS (PACK OF 8) 1
6 140323 CLAMP, NYLON 1/2” ID 1 A26 27071 DISC, FLEXIBLE 1
a7 603398 MOTOR, 36VDC 2000 RPM 3HP 1 AD27 25707 ASM., CENTERLOCK 1
621478 BRUSH, CARBON 4 A28 100101 RING, PAD RETAINER 1
A8 140628 KEY, MOTOR 3/16X1 1 29 | 572084000 | WASHER, PAD DRIVER LOCK 1
9 600198 BRACKET, MOTOR 1 30 140015 WASHER, 5/16 SPLITLOCK 1
10 140352 SCREW, M12X1.75X25 HXHDSS 2 31 140203 SCREW, 5/16-24X1-1/4 HXHDCP 1
1 140024 WASHER, 1/2” LOCK 2 32 230912 STRAP, 3/8X100’ 6.171t
12 140045 WASHER, FLAT .510X1.25X.06 4 33 603744 oSKIRT, DUST CONTROL 1
13 603273 LIFT ARM MOTOR 2 34 230913 SCRU-SEAL & RACK 1
14 140139 BUSHING 2 35 140340 SCREW, #10X5/8 PANPHL 6
15 600200 NUT, 3/8-16 JAM NYLOCK 4 36 230888 RING, DUST SHIELD 1
16 140028 WASHER, 3/8 FLAT 4 37 600195 SEAL, MOTOR BASE 1
17 630447 WASHER, NYLON 8 38 600385 SCREW, M6X1.0X20 PANPHL 1
18 600191 BUSHING, 3/8X1/2X.260 4 39 130162 TERMIANL, RING 1/4 8GA RED 2
19 140028 WASHER, 3/8 FLAT 4 40 25732 WASHER, FLAT 1.25X.359X.093 1

20 140017 WASHER, 3/8 SPLIT LOCK 4 O Assembly

A Included in Assembly
® Recommended Stock Iltem
SpeedGleam®/Plus (06-99) 21




PARTS LIST

DRIVE GROUP (Plus Model)

27 26

23

*S

22

REF PART # DESCRIPTION QTY. REF PART # DESCRIPTION QTY.
1 603277 FRAME WELDMENT 1 18 140431 SPRING, EXT 1X.095X5 4
2 640013 WHEEL, 8"DIA, 2"WIDE NEOPRENE 2 19 603272 BRACKET, SPRING 1
3 604293 SPACER, 3/4X4X1/8 1 20 600952 ACTUATOR 1
4 602881 BRACKET, TRANSAXLE MTG 2 21 604076 PIN, CLEVIS 10X28MM 2
5 140333 WASHER, M10 SPLITLOCK 6 22 578421 PIN, COTTER 2
6 | 200031554 | SCREW, HXHD M10X65 4 23 130133 TERMINAL 2
7 140277 SCREW, M10X1.50X20 HXHDCP 2 24 603267 PLATE, PIVOT ARM 2
8 604277 GUARD, TRANSAXLE 1 25| 069762098 | SCREW, M6X1.0X16 FLTPHL 2
9 630268 NUT, 1/4-28 HXLOCK 8 26 103066 WHEEL, 4’DIA X 1.5HUB X .50 GRAY 2

10 140539 NUT, 6-32 KEP 2 27 140045 WASHER, .510X1.25X.06 FLAT 2
1 069 764 009 | ®SWITCH, SNAP 25A LEVER 1 28 603274 AXLE, REAR WHEELS 1
12 140000 WASHER, 1/4 FLAT 8 29 140144 BUSHING, .375X.500 2
13 140829 SCREW, 6-32X1 PANPHL 2 30 140028 WASHER, 3/8 FLAT 2
14 603450 TRANSAXLE, 36VDC 1 31 140017 WASHER, 3/8 SPLITLOCK 2
15 600606 END BELL, TRANSAXLE MOTOR 1 32 140202 SCREW, 3/8-16X1 HXHDCP 2
16 630504 *CARBON BRUSH (36V) 2 e Recommended Stock Item

17| 630503 | eCAP, (36V) 2

22 SpeedGleam®/Plus (06-99)
Home



PARTS LIST

WHEEL GROUP (Standard Model)
h 22

N

~

REF PART # DESCRIPTION QTy. REF PART # DESCRIPTION QTy.
1 603277 FRAME WELDMENT 1 16 578421 PIN, COTTER 2
2 25656 WHEEL, 8X1-5/8 2 17 130133 TERMINAL 2

103071 BEARING, WHEEL REPLACEMENT 1 18 603267 PLATE, PIVOT ARM 2
3 602883 SPACER, 3/4X4X1/8 1 19 | 069762098 | SCREW, M6X1.0X16 FLTPHL 2
4 603275 AXLE WELDMENT 1 20 103066 WHEEL, 4’DIA X 1.5HUB X .50 GRAY 2
5 140333 WASHER, M10 SPLITLOCK 6 21 140045 WASHER, .510X1.25X.06 FLAT 2
6 | 200031554 | SCREW, HXHD M10X65 4 22 603274 AXLE, REAR WHEELS 1
7 150210 PLUG, CAP BLACK 2 23 140144 BUSHING, .375X.500 2
8 140275 SCREW, M8X1.25X16 HXHDCP 2 24 140028 WASHER, 3/8 FLAT 4
9 140015 WASHER, 5/16 SPLITLOCK 2 25 140017 WASHER, 3/8 SPLITLOCK 2
10 140048 WASHER, 5/16 (FOR #150210) 2 26 140202 SCREW, 3/8-16X1 HXHDCP 2
1 140047 WASHER, 1.24X.754X.062 2 27 140829 SCREW, 6-32X1 PANPHL 2
12 140431 SPRING, EXT 1.0X5 4 28 | 069764009 | ®SWITCH, SNAP 25A LEVER 1
13 603272 BRACKET, SPRING 1 29 140539 NUT, 6-32 KEP 2
14 600952 ACTUATOR 1 30 140055 WASHER, FLAT .343X1.25X.057 2
15 604076 PIN, CLEVIS 10X28MM 2 31 140277 SCREW, M10X1.50X20 2
® Recommended Stock Iltem
SpeedGleam®/Plus (06-99) 23

Home




PARTS LIST

CONTROL CONSOLE GROUP (Plus Model)

SEE

S ELECTRICAL
GROUP
9
N ,@@

v

41
Wire Harnesses

24 | SpeedGleam®/Plus (06-99)
Home So To..




PARTS LIST

CONTROL CONSOLE GROUP (Plus Model)

REF PART # DESCRIPTION QTYy. REF PART # DESCRIPTION QTYy.
1 200823 GRIP, HANDLE TUBE 2 26 140155 BUSHING 2
2 27099 BUSHING 1 27 606550 KNOB, SPEED CONTROL 1
3 604402 HANDLE, TUBE 1 28 140024 WASHER, LOCK 1/2 2
4 603848 GAUGE, PAD PRESSURE 1 29 602886 PIN, SPRING RETURN 1
5| 578141000 | SCREW, M5X10MM 4 30 601118 SPRING, EXTENSION 1
6 140018 WASHER, LOCK 4 31 140830 SCREW, 6-32X1-5/8 2
7 603757 PANEL, CONTROL W/SILKSCREEN 1 32 140019 WASHER, LOCK #6 2
8 603399 oSWITCH, DPST MOM ROCKER 1 33 27098 BRACKET, SWITCH 1
9 601107 oSWITCH, LIGHTED ON/OFF 2 34 130729 oSWITCH, ROLL 2

10 603847 METER, BATTERY VOLTAGE 36V 1 35 140552 NUT, M6 1
1 606529 oSPEED CONTROL, PMC, 40 AMP 1 36 140000 WASHER, FLAT 1/4 5
12| 200160014 | NUT, M4 4 37 25671 MOUNT, SWITCH 1
13 630261 SPACER 2 38 140890 SCREW. 10-24X1/2 1
14 630128 HEAT SINK 1 39 603830 PLATE, GUARD SWITCH 1
15 608299 HOUSING, CONTROL, GREEN 1 40 | 578321000 | SCREW, M6X16MM 2
16 601108 oSWITCH, TOGGLE 1 041 602873 ®HARNESS CONSOLE W/POT. 1
17| 130753 | BOOT, SWITCH 1 (NOT SHOWN)
18 140284 NUT, M6 NYLOCK 2 606538 HARNESS, WIRE MAIN (NOT SHOWN) 1
19 140045 WASHER, FLAT 1/2 2 605840 WRAP, LOOM .75DIA, 1FT (NOT SHOWN) 1
20 140351 SCREW, M12X70MM 2 A42 130776 ®POTIENTIOMETER, 50K 1
29 630304 SCREW, M4X35MM 2 A43 130775 ®POTIENTIOMETER, 50K LOCKABLE 1
22| 230715 | TUBE, HANDLE ADJUSTMENT 1 44| 069762159 | NUT, 6-32 HEX STD 2
23| 230649 | PIN, HANDLE ADJUSTMENT 2 45| 605094 | COLLAR, HANDLE 2
24| 230710 | PIN, HANDLE LOCK 2 46| 140859 | SETSCREW 2
25 140415 SPRING, LOCK PIN 1 47 606549 DECAL, SPEED CONTROL 1

0 Assembly

A Included in Assembly

® Recommended Stock Iltem

SpeedGleam®/Plus (06-99) 25




PARTS LIST

CONTROL CONSOLE GROUP (Standard Model)

SEE

N ELECTRICAL
GROUP
Q
LR SN

Q R

33
Wire Harnesses

26 | SpeedGleam®/Plus (03-98)
Home So To..




PARTS LIST

CONTROL CONSOLE GROUP (Standard Model)

REF PART # DESCRIPTION QTY. REF PART # DESCRIPTION QTY.
1 200823 GRIP, HANDLE TUBE 2 20 140024 WASHER, LOCK 1/2 2
2 27099 BUSHING 1 21 602886 PIN, SPRING RETURN 1
3 604402 HANDLE, TUBE 1 22 601118 SPRING, EXTENSION 1
4 603848 GAUGE, PAD PRESSURE 1 23 140829 SCREW, 6-32X1 2
5| 578141000 | SCREW, M5X10MM 4 24 140019 WASHER, LOCK #6 2
6 140018 WASHER, LOCK 4 25 27098 BRACKET, SWITCH 1
7 604269 PANEL, CONTROL W/SILKSCREEN 1 26 130729 oSWITCH, ROLL 1
8 603399 oSWITCH, DPST MOM ROCKER 1 27 140552 NUT, 10-24 NYLOCK 1
9 601107 oSWITCH, LIGHTED ON/OFF 1 28 140000 WASHER, FLAT 1/4 5

10 603847 METER, BATTERY VOLTAGE 36V 1 29 25671 MOUNT, SWITCH 1
1 608524 HOUSING, CONTROL, GREEN 1 30 140890 SCREW. 10-24X1/2 1
12 140284 NUT, M6 NYLOCK 2 31 603830 PLATE, GUARD SWITCH 1
13 140045 WASHER, FLAT 1/2 2 32| 578321000 | SCREW, M6X16MM 2
14 140351 SCREW, M12X70MM 2 33 606539 HARNESS, WIRE MAIN (NOT SHOWN) 1
15 230715 TUBE, HANDLE ADJUSTMENT 1 605840 WRAP, LOOM .75DIA, 1FT (NOT SHOWN) 1
16 230649 PIN, HANDLE ADJUSTMENT 2 34| 069762159 | NUT, 6-32 HEX STD 2
17 230710 PIN, HANDLE LOCK 2 35 605094 COLLAR, HANDLE 2
18 140415 SPRING, LOCK PIN 1 36 140859 SETSCREW 2
19 140155 BUSHING 2 e Recommended Stock Item

SpeedGleam®/Plus (06-99) 27




PARTS LIST

ELECTRICAL/BATTERY GROUP

SpeedGleam®/Plus (06-99)
Home So To.,

28



PARTS LIST

ELECTRICAL/BATTERY GROUP

REF| PART# | DESCRIPTION ary. REF| PART# | DESCRIPTION ary.
1| 604939 | PANEL, CONTROL HOUSING 1 31| 604208 | TRAY, BATTERY 1
2| 220519 | PLUG 2 32| 600394 | BATTERY, 12V 215A (OPTIONAL) 3
3| 069762009 | GROMMET, DIA 25.4X03 2 33| 611116000 | CABLE, BATTERY #6 BLACKX15’ 2
4| 130175 | PLUG, DOME .750 1 34| 578141000 | SCREW, M5X10 4
5| 130161 | PLUG, DOME .875 1 35| 140018 | WASHER, LOCK #10 4
6| 630420 | DECAL FLAMMABLE MATERIAL 1 36| 621381000 | ®CONTACTOR 1
7| 578302000 | SCREW, M5X26 PANPHL 4 37| 140553 | SCREW, 1/4-20X1/2 HXHDCP 1
8| 578321000 | SCREW, M6X16MM 4 38| 604270 | BRACKET, CHARGER PLUG 1
9| 140284 | NUT, M6 NYLOCK 4 39| 140026 | WASHER, #6 FLAT 4

10| 140000 | WASHER, FLAT 1/4 4 40| 604288 | ASM. CABLE CHARGE PLUG 1
11| 606404 | DIODE, 400V (PLUS MODEL) 1 41| 140019 | WASHER, 36 EXT 2
12| 604486 | DIODE, 400V (PLUS MODEL) 1 42| 140829 | SCREW, 6-32X1 PANPHL 2
13| 130733 | ®SOLENOID, 36V (PLUS MODEL) 1 43| 600437 | ®SWITCH, ROLLER 15A (PLUS MODEL) 1
14| 578187000 | SCREW, M6X1.0X12 PANPHL 3 44| 601359 | PLATE, SWITCH BACKING 1
15| 604271 | BRACKET, ELECTRICAL CHASSIS 1 (PLUS MODEL)
16| 130781 | #BREAKER, CIRCUIT 80 AMP ; 45| 578403000 | SCREW, M3X20 PANPHL (PLUS MODEL) 2
17| 603487 | ®BREAKER, CIRCUIT BRUSH 15 AMP 1 46| 578187000 | SCREW, M6X1.0X12 PANPHL 2
18] 140283 | NUT, M5XE NYLOCK ) 47| 140016 | WASHER, 1/4 LOCK 2
19| 140526 | NUT, 1/a-20 KEP s 48| 601127000 | WASHER, FLAT (PLUS MODEL) 1
20| 604202 | ASM,WIRE #4BLKXE ; 49| 5792 | NUT, M3 HEXLOCK (PLUS MODEL) 2
51| 603222 | O-RING 5 50| 140539 | NUT,6-32 KEP 2
22| 140553 | SCREW, 1/4-20X1/2 HXHDCP 1 51| 140011 | WASHER, 3/16 FLAT 2
23| 140283 | NUT, M5X8 NYLOCK , 52| 140340 | SCREW, #10X5/8 PANPHL 1
21| 25686 | SHUNT ; 53| 140026 | WASHER, #6 FLAT 1
25| 604290 | ASM, WIRE #4 BLK X 27 1 54| 604940 | PLUG, DOME 1
26| 140016 | WASHER, LOCK 1/4 5 55| 611221 | BOOT, BATTERY, BLACK 3
27| 604289 | ASM, WIRE #4 RED X 46" 1 611222 | BOOT, BATTERY, RED 3
28| 578427 | STANDOFF, TERMINAL 1 56| 578729 | DECAL, READ MANUAL 1
29 604291 ASM, WIRE #4 BLK X 6” 1 ® Recommended Stock Item
30 | 469760868 | CHARGER, 36DC 25 AMP (OPTIONAL) 1

SpeedGleam®/Plus (06-99) 29




	ELECTRICAL DIAGRAMS
	SpeedGleam   Wiring
	SpeedGleam   Ladder
	SpeedGleam   Plus Wiring
	SpeedGleam   Plus Ladder

	PARTS LIST
	MAIN HOUSING GROUP
	PAD DRIVER GROUP
	DRIVE GROUP (Plus Model)
	WHEEL GROUP (Standard Model)
	CONTROL CONSOLE GROUP (Plus Model)
	CONTROL CONSOLE GROUP (Standard Model)
	ELECTRICAL/BATTERY GROUP


	home page: 
	Find: 
	go to: 
	page up: 
	next page: 


